o

San Jacinto River Authority
GRP Program

Joint Groundwater Reduction Plan

David C. Scholler, PE
S /v / /
Date

Brown & Gay Engineers, Inc.

TBPE Firm Registration No. 1046

March 2011



JANUARY, 2011

SAN JACINTO RIVER AUTHORITY
JOINT GROUNDWATER REDUCTION PLAN

Contents

Executive Summary

SECHION L INTIOTUCTION .....eiiiciicie bbbttt eeneas 1
1.1 Lone Star Groundwater Conservation DiStriCt ...........ccocevvvrieriniiniieienese e 1
1.1.1 District Regulatory Plan — Phase | RUIES..........ccccviiiiiiiiiee e 1

1.1.2 District Regulatory Plan — Phase Il..........cccooviiiieiie i 1

1.1.3 Total Qualifying Demand & Initial Conversion Obligation.............ccccceu..... 2

1.1.4 Groundwater Reduction Plan ReqUIremMents...........cccvvvevveieseeseereseeseenenns 3
[...]
The most cost-effective solution is based on over-converting the SJIRA Joint GRP
Participants with large volumes of groundwater demand. Using this approach benefits all
the SJIRA Joint GRP Participants, especially small, remote users to whom it would be
cost-prohibitive to convey surface water. Effectively, this approach will replace the
majority of the groundwater currently used by the City of Conroe, The Woodlands, and
other areas more readily accessible along the 1-45 Corridor.

Referring back to Figure 4.1, the surface water required is represented by the area
between the GRP Participant water demand (the vertical blue lines) and the allowable
Groundwater Pumpage of 38.5 mgd (the horizontal red line). However, as described in
Section 2.3 (see pagell), subsection B.4 (b) of the LSGCD’s Regulatory Plan, LVGUs
are allowed to provide for growth (of demand) on groundwater between surface water
expansions. Therefore, the strategy utilized in this SJRA Joint GRP proposes that
groundwater use will be permitted to grow between scheduled expansions of surface
water treatment and transmission system capacity.

For the purposes of this SJRA Joint GRP, the minimum average surface water to be
delivered at the milestones is: 21.2 mgd in 2016; 52.2 mgd in 2025 (more than the
general LSGCD requirement of 42.4 mgd); 66.0 mgd in 2035 (more than the general
LSGCD requirement of 61.5mgd); and 90.0 mgd in 2045. The initial capacity of the
water treatment plant is planned for 30 mgd. This will allow for peak demands and will
allow for any Safe Harbor County Other prior to 2016. In order to meet the requirement
to average less than 38.5 mgd of groundwater pumpage, the increase in demand between
2025 to 2035 and 2035 to 2045 will be met with surface water and groundwater. The
capacity of the water treatment plant expansions will be larger than initially needed to
allow for the growth of surface water delivered. To meet the groundwater reduction
requirement, the surface water treatment and transmission systems must have a capacity
equal to 125 % of the average surface water to be delivered. This capacity is necessary to
account for variations in daily and seasonal use.

Figure 4.2 graphically illustrates the groundwater reduction strategy with the graph
showing the total groundwater pumpage on an annual basis.

BROWN & GAY ENGINEERS, INC. 21



SAN JACINTO RIVER AUTHORITY
JANUARY, 2011 JOINT GROUNDWATER REDUCTION PLAN

Figure 4.2
SJRA Joint GRP Groundwater Reduction Strategy

140.0

120.0

100.0

80.0

60.0 -

40.0

Total GRP Water Demand (mgd)

mmmm Surface Water Delivered (mgd) B Estimated Groundwater Pumpage (mgd)
== mm Total GRP Participant Demand e 70% of TQD: 37.5 mgd

@ Expansion

Figure 4.2 shows the maximum groundwater use prior to, and the minimum groundwater
use following, major expansions of surface water treatment capacity upon which the
groundwater reduction strategy is based. These values provide the foundation for Table
4.1 demonstrating that average groundwater use over the planning period (2016 through
2045) is less than 38.5 mgd as required by the LSGCD.

BROWN & GAY ENGINEERS, INC. 22



SAN JACINTO RIVER AUTHORITY
JANUARY, 2011 JOINT GROUNDWATER REDUCTION PLAN

Table 4.1

Projected Annual Groundwater Pumpage

Year Groundwater Year Groundwater
Used (mgd) Used (mgd)
2016 35.7 2031 32.6
2017 38.1 2032 33.2
2018 40.5 2033 33.7
2019 43.0 2034 34.0
2020 45.4 2035 34.9
2021 47.8 2036 35.1
2022 50.2 2037 36.0
2023 52.7 2038 36.8
2024 55.1 2039 37.6
2025 29.4 2040 38.4
2026 29.9 2041 39.2
2027 30.5 2042 40.0
2028 31.0 2043 40.8
2029 31.6 2044 41.7
2030 32.1 2045 35.1
Total 1,142
Average 38.1

The conversion strategy also addresses the identification of existing SIRA Joint GRP
Participant facilities to receive surface water. The approach develops the most cost-
effective and reliable solution to meet regulatory goals and ensures delivery of the
minimum surface water requirement stated above. The City of Conroe’s average daily
water demand will be partially converted from groundwater by delivering surface water
to six of Conroe’s existing water plant facilities to account for approximately 60 % of the
City’s average daily demand by 2016. Additionally, The Woodlands will be converted to
approximately 60 % surface water by 2016 with surface water delivery to all existing
water plant facilities in The Woodlands. The City of Conroe and The Woodlands surface
water conversion will equal 18.5 mgd of the minimum 20.8 mgd reduction requirement
(88.9 %).

Other entities were added to the initial 2016 system to meet the remaining surface water
requirement (21.2-18.5 = 2.7 mgd). During the selection of existing Participant water
plant facilities, consideration was given to:

e minimizing the transmission system length;

BROWN & GAY ENGINEERS, INC. 23



SAN JACINTO RIVER AUTHORITY
JANUARY, 2011 JOINT GROUNDWATER REDUCTION PLAN

o delivering surface water to the SIRA Joint GRP Participant’s groundwater storage
facilities (not wells pumping directly to the distribution system or to elevated
storage);

o delivering surface water to groups of the SJRA Joint GRP Participants in
relatively close proximity to one another; and,

o delivering surface water to the SIRA Joint GRP Participants whose expressed
desire to receive surface water provides the greatest SJIRA Joint GRP Participants
benefits.

The “Contract for Groundwater Reduction Planning, Alternative Water Supply, and
Related Goods and Services By and Between the San Jacinto River Authority and
[Participant]” (SJRA GRP Contract) states that a Participant shall not be required to take
surface water in excess of an amount equal to 90 % of the average daily amount of
groundwater supplied during the low-demand period. The low-demand period is the
period of three consecutive calendar months in the two preceding calendar years. The
low-demand percentages for several entities were calculated and used to determine the
minimum amount of surface water that will be supplied to them in 2016.

Using the above considerations, five additional SIRA Joint GRP Participants were chosen
to receive surface water in 2016: MSEC Enterprises, Montgomery County WCID No. 1,
Southern Montgomery County MUD, City of Oak Ridge North, and Rayford Road MUD.
A summary of their surface water conversion is included in Table 4.2. The average daily
flow for surface water conversion in 2016 is 22.4 mgd.

BROWN & GAY ENGINEERS, INC. 24



SAN JACINTO RIVER AUTHORITY
JANUARY, 2011 JOINT GROUNDWATER REDUCTION PLAN

Table 4.2

2016 Surface Water Conversion

Percentage
2016 of Surface
Average Daily Surface Water
Demand Water (Actual)
Participant (Receiving Surface Water) (mgd) (%) (mgd)
The Woodlands 19.03 0.60 114
City of Conroe 11.86 0.60 7.1
West of 1-45
MC WCID No. 1 0.46 0.71 0.3
MSEC Enterprises 1.47 0.34 0.5
East of I-45
City of Oak Ridge North 0.65 0.62 0.4
Southern MC MUD 1.94 0.72 1.4
Rayford Road MUD/MC MUD 99 2.05 0.60 1.2
Average Daily Demand Total 37.46
Surface Water Supply 22.4
Surface Water Plant Design Capacity Factor (1.25) 28.0

For conversions after 2016, projected 2045 water demands were considered in the
determination of facilities to connect to the ultimate conversion strategy. The SJRA Joint
GRP Participants were added based on similar conditions stated above.

The conversion strategy, as described earlier in this section, outlined the regulatory
requirements for surface water treatment capacity to meet regulatory requirements.
Surface water will be delivered up to approximately 80 % of the volume of the SJIRA
Joint GRP Participant’s annual water demand after 2025. Due to the daily and seasonal
variation in water demand, the water supply system must be designed to convey 125 % of
the average daily surface water to be delivered to meet the groundwater reduction
regulations. Each water user will continue to use groundwater to meet peak demand
rates, but more SJRA Joint GRP Participant water plants will receive treated surface
water to balance any localized groundwater usage increases and ensure that the regulatory
requirements are met.

As previously stated this strategy is conservatively based on using surface water to meet
regulatory requirements. Water demand strategies such as water conservation and other
alternative water supplies will be reviewed and evaluated to determine if other methods

can be more cost effectively integrated into the SJIRA Joint GRP Program.

BROWN & GAY ENGINEERS, INC. 25



SAN JACINTO RIVER AUTHORITY
JANUARY, 2011 JOINT GROUNDWATER REDUCTION PLAN

4.3  Treatment Facilities and Transmission System
431 Surface Water Treatment Facilities

The SJRA Joint GRP provides preliminary information regarding the proposed capacity
of surface water treatment infrastructure and treatment processes. The proposed surface
water plant facilities will include a raw water intake and pump station, water treatment
plant and finished water storage with a high service pump station.

4.3.1.1  Raw Water Intake and Pump Station

The SJRA has completed a “Lake Conroe Raw Water Intake and Pump Station
Alternative Analysis.”” The purpose of this report was to determine a recommended
intake and pump station alternative. Six alternatives were evaluated for location and
design of the intake structure and pump station as shown in Figure 4.1 in Appendix H.
Options 1 and 2 included a pump station immediately downstream of the dam that draws
water from the lake through the existing service outlet. Option 3 is a pump station
located at the east end of the dam with a channel dredged to the dam. Option 4 is a pump
station located near the east end of the dam with three intake pipes tunneled into the lake.
Option 5 is a pump station on a platform over the lake with an access bridge from the
dam. Option 6 is a pump station on a platform and the access to the pump station is by a
bridge from the lake shore at the east end of the dam.

A decision matrix with 12 criteria was used to determine the best alternative. The criteria
included items such as cost, environmental permitting and overall constructability of the
project. Based on the results of the decision matrix, the recommended option is a pump
station on a platform over the lake with an access bridge from the dam (Option 5). These
facilities will include emergency power.

43.1.2 Water Treatment Plant

The water treatment plant will be located at the Lake Conroe dam and the raw water
source will be Lake Conroe. The SJIRA has purchased additional land to add to existing
land for the water treatment plant site and is currently engaged in process studies to
determine the most feasible raw water treatment processes to be constructed from the
design of the surface water treatment plant. The process studies include a TCEQ-
approved pilot plant that will complete raw water testing in February 2011. Final process
selections, loading criteria, tank sizes, and configurations will be developed at the
conclusion of the process selection in March 2011. The processes being considered in
the pilot study are as follows:

e a Meurer Research Inc. plate settler

e Aluminimum Chlorohydrate coagulation

e GE ZeeWeed 1000 Membrane Treatment System (compact vacuum system
hollow-fiber membrane system)

BROWN & GAY ENGINEERS, INC. 26



SAN JACINTO RIVER AUTHORITY
JANUARY, 2011 JOINT GROUNDWATER REDUCTION PLAN

e Pall Microza hollow-fiber membrane (positive pressure system hollow-fiber
membrane system)

e a Kruger Ceramic Membrane Treatment System (positive pressure ceramic
membrane system),

e Conventional clarification

e MIEX ion exchange

e Ozone generation

e Granular Activated Carbon filter
e Biological Filter

Current cost estimates were based on assumed units of pretreatment, sedimentation,
ozone, disinfection, filtration, polishing, finished water storage and pumping, waste
stream processing, filter backwash clarification, and sludge handling facilities. The
facilities will be equipped with emergency power. Once the final process is selected the
plant will built based on the average daily flow with the ability to turn down capacity to
50 % of the average daily flow and provide a peak of 1.25 times the average daily flow.
These facilities are shown in the preliminary water treatment plant site planning exhibit
in Appendix H.

The proposed surface water plant is anticipated to be built in phases in conjunction with
the expansion dates provided in Figure 4.2 above. The first phase is currently planned
for 24 mgd average daily flow with a 30 mgd peak flow. The ultimate capacity of the
facility is estimated at 90 mgd average daily flow with a 120 mgd peak flow.

4.3.1.3  High Service Pump Station

The SJRA has completed a draft “SJRA Water Treatment Plant High Service Pump
Station Conceptual Design Report.”” The major facilities provided as part of the High
Service Pump Station (HSPS) will include a pump building, primary electrical service,
emergency power facilities, hydro-pneumatic tanks, ground storage tanks, and associated
yard piping. The expansion for the high service pump station will parallel the expansion
to the water treatment plant.

Ground storage tank capacity will be provided to satisfy 12 hours of water demand with
each phase. The pump station will include 8 pumps for the initial phase and pumps will
meet the maximum capacity and operating pressure of the system. The pump station will
work as a dual-pressure system in the initial phase because the pressures vary from the
east and west sides of the system. The pump station will also include emergency power
for every phase. The facilities for the pump station are included in the water treatment
plant site planning exhibit in Appendix H.

The SJRA evaluated several different building layout alternatives and their associative
costs. The recommended alternative was chosen because it allows for an external
discharge header and results in easier, less expensive construction and maintenance.

BROWN & GAY ENGINEERS, INC. 27



SAN JACINTO RIVER AUTHORITY
JANUARY, 2011 JOINT GROUNDWATER REDUCTION PLAN

Discharge header arrangement alternatives and electrical system phasing plan alternatives
were also considered.

An emergency power system will be included as part of the HSPS. The proposed
external generator pad area is large enough to accommaodate up to six large generators to
support the facilities.

432 Water Transmission System

Water demands for the SJIRA Joint GRP Participants were identified in Section 2.2 (see
page 11). As also described in a previously prepared report, ““Joint Water Resources
Assessment Plan —Alternative Analysis™ (Alternative Analysis), alternative pipeline
systems were laid out based on the corridors investigated, and hydraulic modeling was
used to preliminarily size proposed transmission lines. The Alternative Analysis of the
proposed water transmission pipeline routing corridors included a preliminary
investigation of each for engineering considerations. These considerations included
items such as urban vs. rural construction environment, potential underground and
overhead conflicts, stream and transportation crossings, and other observable surface
impacts (i.e., schools, commercial areas). Additionally, environmental assessments of
these corridors identified and/or described conditions found in terms of the following
categories:

e soils and major vegetation communities,

« threatened or endangered species,

« potential waters of the United States,

« cultural, historic, and archeological resources,
e hazardous materials, and

e existing land uses.

Project costs were applied to each alternative and the present worth of future annual
costs, including debt service, purchased water, and operation and maintenance, were
determined. From the Alternative Analysis, the T1 alignment was selected as the
preferred main transmission line alignment linking Lake Conroe to The Woodlands and
the W2 alignment was selected as the preferred route through The Woodlands. The T1
route runs south of State Highway 105 along McCaleb Road to Fish Creek Thoroughfare
to Sendera Ranch Drive and connects to the W2 route at Research Forest Drive. The